
Item Part Number
No. Description SW6D SW6DE
1 Module Board . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   520814 520814
3 Cover, Module Board . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   090487 090487
6 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   070270 070270
7 Bushing, Strain Relief 5/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   231809 231809
8 D.C. Junction Box Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . .   090517 090517
9 Screw #8 x 3/8 Hex H.D. (2 Required) (Junction Box Mounting) .   121669 121669
10 Back Assembly, Flue Collector . . . . . . . . . . . . . . . . . . . . . . . . . .   101682 101682
11 Front, Flue Collector . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   101661 101661
12 Valve, Pressure Relief . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   160926 160926
13 Screw #10 x 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   121577 121577
14 Screw #10 x 3/8 (2 Required) . . . . . . . . . . . . . . . . . . . . . . . . . . .   121252 121252
15 Cover, Thermostat/Hi-Limit . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   090454 090467
16 Gasket, Thermostat Cover . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   070987 070987
17 Screw #8 x 3/8 Hex HD (2 Required) . . . . . . . . . . . . . . . . . . . . . .   121669 121669
18 Grommet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   070874 070874
19 Screw 8-32 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   121407 121407
20 Bracket, Electrode Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . .   063187 063187
21 Electrode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   232258 232258
22 Screw 8-32 x 3/8 Hex HD (1 Required) . . . . . . . . . . . . . . . . . . . .   121407 121407
23 Screw #8 x 3/8 Hex HD (3 Required) . . . . . . . . . . . . . . . . . . . . . .       ------ 121669
24 Cover, Element . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .       ------ 090445
25 Gasket, Element Cover . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .       ------ 070988
26 Burner Assembly with orifice . . . . . . . . . . . . . . . . . . . . . . . . . . . .   010843 010843
28 Electric Element with Gasket . . . . . . . . . . . . . . . . . . . . . . . . . . . .       ------ 520789
29 Anode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   232419 232419
30 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   070270 070270
31 Bushing, Snap 3/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   070483 070483
32 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .       ------ 070270
33 Switch, Electric Element . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .       ------ 232259
34 Gas Fitting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   170374 170374
35 Bracket, Valve Mounting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   063243 063243
36 Valve, Gas (LP) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   161109 161109
37 Manifold, Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   171420 171420
38 #10 x 3/8 (4 Required) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   121252 121252
39 Screw #8-32 x 3/8 Hex HD. THD. Cutter (2 Required) . . . . . . . . .   121855 121855
40 Nut 10-32 Keps (One Per Switch) . . . . . . . . . . . . . . . . . . . . . . . .   121698 121698
41 Switch Assembly, 12 V.D.C. T-Stat/Hi-Limit . . . . . . . . . . . . . . . .   232282 232282
42 Switch Assembly, 120 V.A.C. T-Stat/Hi Limit . . . . . . . . . . . . . . .       ------ 232306
43 Screw #10 x 3/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   ------ 121252
44 Cover, Junction Box . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   ------ 090447
45 Grommet, Gas Inlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   070989 070989
46 Bushing, Snap 7/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .        ------ 230218
47 A.C. Junction Box Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . .        ------ 090450
48 Nut, 10-24 Keps (Green) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   121576 121576
49 Bushing, Snap 7/8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .        ------ 230218
50 Foam Jacket (2 Required) . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   101780 101780

(With any order for Foam Jacket, also order Banding Kit 520772)
51 Switch, Lamp and Plate Assembly . . . . . . . . . . . . . . . . . . . . . . .   232229 232229
52 Screw 10-24 x 1/2 Whiz Lock (2 Required) . . . . . . . . . . . . . . . . .   121459 121459
53 Burner Bracket Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   063244 063244
54 Nut 1/4-20 Hex Keps . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .   121474 121474
55 1/4 Loxit Nut (Manifold to Burner) . . . . . . . . . . . . . . . . . . . . . . . .   171463 171463
56 1/4 Loxit Nut (Manifold to Valve) . . . . . . . . . . . . . . . . . . . . . . . . .   171475 171475
57 Electrode Wire (Not Shown) . . . . . . . . . . . . . . . . . . . . . . . . . . . .   232456 232456

MODELS
SW6D • SW6DE



MODELS
SW6D • SW6DE



FRONT VIEW
SW6 DM

MODEL
SW6DM

Item Part Number
No. Description SW6DM
1 Cover, Module Board . . . . . . . . . . . . . . . . . . . . . . 090340
2 Screw 10 x 3/8 (3 Required) . . . . . . . . . . . . . . . . 121252
3 Screw 8 x 3/8 Hex HD (2 Required) . . . . . . . . . . . 121669
4 Cover Junction Box . . . . . . . . . . . . . . . . . . . . . . . 090344
5 Screw 10-32 x 3/8 (Green) . . . . . . . . . . . . . . . . . 121702
6 Screw 6 x 5/8 (2 Required) . . . . . . . . . . . . . . . . . 121357
7 Switch, Lamp and Plate Assembly . . . . . . . . . . . 232229
8 Bushing, Snap 7/8" . . . . . . . . . . . . . . . . . . . . . . . 230218
9 Insulator, Module Board . . . . . . . . . . . . . . . . . . . 070807
10 Module Board . . . . . . . . . . . . . . . . . . . . . . . . . . . 520814
11 Back Assembly, Flue Collector . . . . . . . . . . . . . . 101682
12 Valve, Pressure Relief . . . . . . . . . . . . . . . . . . . . . 160926
13 Gasket, Thermostat Cover . . . . . . . . . . . . . . . . . 070987
14 Cover, Thermostat/Hi-Limit . . . . . . . . . . . . . . . . . 090454
15 Screw 8-32 Hex HD (2 Required) . . . . . . . . . . . . 121407
16 Screw 8 x 3/8 Hex HD (2 Required) . . . . . . . . . . . 121669
17 Front, Flue Collector . . . . . . . . . . . . . . . . . . . . . . 101661
18 Screw 10 x 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . 121577
18A Screw 10 x 3/8 (2 Required) . . . . . . . . . . . . . . . . 121252
19 Grommet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 070874
20 Screw 8-32 x 3/8 Hex HD (1 Required) . . . . . . . . 121407

Item Part Number
No. Description SW6DM
21 Electrode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 232258
22 Bracket, Electrode Mounting . . . . . . . . . . . . . . . . . 063187
23 Burner Assembly with orifice . . . . . . . . . . . . . . . . . 010843
25 1/4 Loxit Nut (Manifold to Valve) . . . . . . . . . . . . . . 171475
26 Valve, Gas (LP) . . . . . . . . . . . . . . . . . . . . . . . . . . . 161109
27 Manifold Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . 171420
28 Screw 10 x 3/8 (4 Required) . . . . . . . . . . . . . . . . . 121252
29 Screw 8-32 x 3/8 Hex HD THD Cutter (2 Required) 121855
30 Bracket, Valve Mounting . . . . . . . . . . . . . . . . . . . . 063243
31 Gas Fitting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 170374
32 Switch Assembly 12 V.D.C. T-Stat/Hi-Limit . . . . . . 232282
33 Nut 10-32 Keps . . . . . . . . . . . . . . . . . . . . . . . . . . . 121698
34 Bushing, Snap 3/8" . . . . . . . . . . . . . . . . . . . . . . . . 070483
35 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . 070270
36 Anode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 231624
37 Grommet, Gas Inlet . . . . . . . . . . . . . . . . . . . . . . . . 070989
38 Screw 10-24 x 1/2 Whiz Lock (2 Required) . . . . . . 121459
39 Burner Bracket Assembly . . . . . . . . . . . . . . . . . . . 063244
40 Nut 1/4-20 Hex Keps . . . . . . . . . . . . . . . . . . . . . . . 121474
41 1/4 Loxit Nut (Manifold to Burner) . . . . . . . . . . . . . 171463
42 Electrode Wire (Not Shown) . . . . . . . . . . . . . . . . . 232454

REAR VIEW
SW6 DM



              FRONT VIEW
              SW6 DEM

REAR VIEW
SW6 DEM

MODEL
SW6DEM

Item Part Number
No. Description SW6DEM
1 Cover, Module Board . . . . . . . . . . . . . . . . . . . . . . 090340
2 Screw 10 x 3/8 (3 Required) . . . . . . . . . . . . . . . . 121252
3 Screw 8 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . . . 121669
4 Cover, Junction Box (12 V.D.C.) . . . . . . . . . . . . . 090344
5 Screw 10-32 x 3/8 (Green) . . . . . . . . . . . . . . . . . 121702
6 Screw 6 x 5/8 . . . . . . . . . . . . . . . . . . . . . . . . . . . 121357
7 Switch, Lamp and Plate Assembly . . . . . . . . . . . 232229
8 Bushing, Snap . . . . . . . . . . . . . . . . . . . . . . . . . . . 230218
9 Insulator, Module Board . . . . . . . . . . . . . . . . . . . 070807
10 Module Board . . . . . . . . . . . . . . . . . . . . . . . . . . . 520814
11 Cover, Junction Box . . . . . . . . . . . . . . . . . . . . . . 090464
12 Nut 10-24 Keps (Green) . . . . . . . . . . . . . . . . . . . 121576
13 Bushing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 070486
14 Back, Flue Collector . . . . . . . . . . . . . . . . . . . . . . 101682
15 Screw #10 x 3/8 (2 Required) . . . . . . . . . . . . . . . 121252
16 Screw #10 x 1/4 . . . . . . . . . . . . . . . . . . . . . . . . . . 121577
17 Front, Flue Collector . . . . . . . . . . . . . . . . . . . . . . 101661
18 Valve, Pressure Relief . . . . . . . . . . . . . . . . . . . . . 160926
19 Gasket, Thermostat Cover . . . . . . . . . . . . . . . . . 070987
20 Cover, Thermostat/Hi-Limit . . . . . . . . . . . . . . . . . 090467
21 Screw 8-32 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . 121407
22 Screw 8 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . . . 121669
23 Grommet (2 Required) . . . . . . . . . . . . . . . . . . . . 070874
24 Screw 8-32 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . 121407
25 Electrode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 232258
26 Bracket, Electrode Mounting . . . . . . . . . . . . . . . . 063187

Item Part Number
No. Description SW6DEM
27 Screw #8 x 3/8 Hex HD . . . . . . . . . . . . . . . . . . . . . . 121669
28 Cover, Element . . . . . . . . . . . . . . . . . . . . . . . . . . . . 090445
29 Gasket, Element Cover . . . . . . . . . . . . . . . . . . . . . . 070988
30 Burner Assembly with orifice . . . . . . . . . . . . . . . . . . 010843
32 1/4 Loxit Nut (Manifold to Valve) . . . . . . . . . . . . . . . 171475
33 Electric Element with Gasket . . . . . . . . . . . . . . . . . . 520789
34 Anode . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 231624
35 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . 070270
36 Bushing, Snap 3/8" . . . . . . . . . . . . . . . . . . . . . . . . . 070483
37 Switch, Electric Element . . . . . . . . . . . . . . . . . . . . . 232259
38 Valve, Gas (LP) . . . . . . . . . . . . . . . . . . . . . . . . . . . . 161109
39 Manifold, Outlet . . . . . . . . . . . . . . . . . . . . . . . . . . . . 171420
40 Screw 10 x 3/8 (5 Required) . . . . . . . . . . . . . . . . . . 121252
41 Screw #8-32 x 3/8 Hex HD THD Cutter . . . . . . . . . . 121855
42 Bracket, Valve Mounting . . . . . . . . . . . . . . . . . . . . . 063243
43 Gas Fitting . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 170374
44 Bushing, Snap 1/2" . . . . . . . . . . . . . . . . . . . . . . . . . 070270
45 Switch Assembly, 120 V.A.C. T-Stat/Hi-Limit . . . . . 232306
46 Nut 10-32 Keps (One per Switch) . . . . . . . . . . . . . . 121698
47 Switch Assembly, 12 V.D.C. T-Stat/Hi-Limit . . . . . . 232282
48 Grommet, Gas Inlet . . . . . . . . . . . . . . . . . . . . . . . . . 070989
49 Screw 10-24 x 1/2 Whiz Lock (2 Required) . . . . . . . 121459
50 Burner Bracket Assembly . . . . . . . . . . . . . . . . . . . . 063244
51 Nut 1/4-20 Hex Keps . . . . . . . . . . . . . . . . . . . . . . . . 121474
52 1/4 Loxit Nut (Manifold to Burner) . . . . . . . . . . . . . . 171463
53 Electrode Wire (Not Shown) . . . . . . . . . . . . . . . . . . 232454


